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FCC CERTIFICATION REPORT

Test Report No. : EI/2012/70002
Applicant : Sony Mobile Communications AB
Address of Applicant : Nya Vattentornet 22188 Lund/SWEDEN

Equipment Under Test (EUT) :
Name : PDA Phone
Brand Name : Sony
Marketing Name : ST21a
Model No. : PM-0120-BV

FCCID : PY7PM-0120
Added Model(s) : N/A

Standards : FCC Part 15:2010, Subpart B, Class B
Canada ICES-003(Feb. 2004)

Date of Receipt : Mar. 06, 2012
Date of Test : Mar. 06 ~ 23, 2012, Jul. 01, 2012
Date of Issue : Jul. 02, 2012

Test Result : PASS
In the configuration tested, the EUT complied with the standards specified above.
Remarks :

This report details the results of the testing carried out on one sample, the results contained in this test report

do not relate to other samples of the same product. The manufacturer should ensure that all products in series production
are in conformity with the product sample detailed in this report.

This report shall not be reproduced except in full, without the written approval of the laboratory. If the product in this
report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards.

Test By: Ao e Date Jul. 02, 2012

Marcus Tseng / Engineer

Prepared By: Jess e iy Date Jul. 02, 2012
) Jessie Li(Clerk)

Approved By --.__,£:-;MA ‘f«& m-ug Date Jul. 02, 2012
Jim Chang / Supervisor
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Version

Version No. Description Date
00 Original report Mar. 28, 2012

Modification : The Part number has been
01 Jun. 20, 2012
changed to Type number

Description of test mode and product

02 ) ) Jun. 28, 2012
information

03 Added FM Mode Jul. 02, 2012
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1.1 Applicant & Manufacturer Information

Applicant : Sony Mobile Communications AB
Address of Applicant : Nya Vattentornet 22188 Lund/SWEDEN

1.2 General Description of EUT

Name : PDA Phone
Brand Name : Sony
Marketing Name : ST21a
Model No. : PM-0120-BV
Added Model(s) : N/A
FCC ID : PY7PM-0120
Model Difference : N/A
Filing Type : Certification

1.3 Details of EUT

Data Cable (USB):

Model No.: EC450, Supplier: K-one,
Part No.: 1242-6715

Simple Hands-free (SHF):

Model No.: MH410C, Supplier: Foster Electric,
Type No.: CCA-0004017

Model No.: AN400, Supplier: Salcomp,

Car Charger. Type No.: CCA-0003013
HW version : A
SW version : 1.*.J.0.7-userdebug

3.7Vdc form Li-lon battery or 5Vdc form adapter.

Battery:
Power Supply:

1.

2.

Model No.: BA700, Supplier: LG

Type No.: CBA-0002025

Model No.: BA700, Supplier: Samsung
Type No.: CBA-0002026

Adapter :

. Model No.: EP800, Supplier: Salcomp

Type No.: CAA-0002016-US, CAA-0002016-BV

. Model No.: EP800, Supplier: EMERSON

Type No.: CAA-0002022-US, CAA-0002022-BV
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1.4 EUT description

The eauipment under test (EUT) is the GSM/GPRS 850,1900, WCDMA/HSDPA Band 2,
Band 5, FM, BT,WiFl and GPS. The test data contained in this report pertains only to the
emissions due to digital circuitry of the EUT.

Operation : Unintentional radiation mode
Config 1 Config 2 Config 3
Applicable standard (FCC) FCC 15B
Accessories UE UE UE
+ Battery + Battery + Battery
+USB Cable + AC Adaptor + AC Adaptor
+ SHF +USB Cable +USB Cable
+ SHF + SHF
Main TCRgtion Data link Camera FM Mode
A el Flinction Data link FULL SYSTEM FM Mode
Description
radiated emission FM Mode
Data link Recording&Play Recording&MP3 (FM87.6 & FM98 &
FM107.9)
conducted emission
conducted emission FM Mode
(AC Power) Data link Recording&Play Recording&MP3 (FM87.6 & FM98 &
FM107.9)

1.5 Operation Procedure

1. Set down EUT with support units and turn on the power of all equipment.
2. Pre-test the EUT in all modes by each model, then figure the worst case out.

3. Tests under the normal operation due to unintentional radiation mode.
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PRODUCT MANUFACTURER MODEL NO. SERIAL NO.
NOTEBOOK IBM L412 LR-ZYMYD
Mouse HP M-UAE96 390938-001
Printer HP DJ3820 CN34L181B1
Signal Generator Levear VP-8194D N/A

1.7 Modification List

No modification by SGS Taiwan Electronics & Communication Laboratory.

1.8 Cable List

Cable Type

Length

Shield

USB cable(core*2 near EUT & Adaptor)

1m

Non-Shielding
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1.9 Test Set-Up Configuration
Configl

PRINTER NB EUT

MOUSE EUT
(Ear)

Config2

EUT EUT

(ADAPTER)

EUT
(Ear)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
PRV R+ P SRRV B IR R 0N - R A D IR TR -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and_conditions.htm and, for electronic format

documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined
therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134, Wu Kung Road, Wuku Industrial Zone, Taipei County, Taiwan / > #* 547 3% 1 ¥ % 7 1§ 134 5%
cARBRPERFF AT 1(886-2) 2299-3279 f (886-2) 2298-0488 WwWWw.tw.sgs.com
Member of SGS Group



FCCID : PY7PM-0120 Report No. : EI/2012/70002
Page 9 of 78

Config3

EUT EUT

(ADAPTER) - | r------

Signal Generator EUT
(FM) (Ear)
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Conducted Emission Testing was performed according ANSI C63.4:2003 in a
shielded room with peripherals placed on a table, 0.8m high over a metal floor. It

was located more than required distance away from the shielded room wall.

Radiated Emission Testing was performed according to ANSI C63.4:2003 at the
open field test site. The EUT was placed in a 0.8m high table along with the
peripherals. The turn table was separated from the antenna distance 10meters.
Cables were placed in a position to produce maximum emissions as determined by
experimentation, and operation mode was selected for maximum.
The frequencies and amplitudes of maximum emission were measured at varying
azimuths, antenna heights and antenna polarities. Reported are maximized

emission levels.

1.11 Standards Applicable for Testing

Table of tests to be carried out under FCC Part 15, Subpart B

Test Standards

Status

FCC Part 15, Subpart B

Applicable

Deviation from Standard

No Deviation

1.12 Summary of Results

Hightest Emission

Standard Test Type Result Phase/Polar. Fre(quer;cy Margin(dB)
MHz
Lin 0.3846 -7.19(AVG
FCC Part 15 Subpart B | Conducted Emission PASS © ( )
Class B/CISPR 22 Neutral 0.3846 -4.98(AVG)
ICES-003(Feb. 2004) | pagiated Emission PASS Ver. 42.1300 | -8.06(QP)
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2. Radio Disturbance

2.1 Test Results

Results
Conducted Emission Pass
Radiated Emission Pass

2.2 Frequency Range

Conducted Emission : 150 kHz - 30 MHz
Radiated Emission : 30 MHz - 1000 MHz

2.3 Limits Of Conducted And Radiated Emission

2.3.1 Limit Of Conducted Emission Of FCC Part 15, Subpart B/CISPR 22

FREQUENCY Class A (dBuV) Class B (dBuV)
(MHz) Quasi - peak Average Quasi - peak Average
0.15-0.5 79 66 66 - 56 56 - 46
0.50-5.0 73 60 56 46
5.0 - 30.0 73 60 60 50

Note : (1) The lower limit shall apply at the transition frequencies.
(2) The limit decreases linearly with the logarithm of the frequency in the
range 0.15 to 0.50 MHz.
(3) All emanation from a class A/B digital device or system, including any
network of conductors and apparatus connected there to, shall not
exceed the level of field strengths specified above.
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2.3.2 Limit Of Radiated Emissions Of FCC Part 15, Subpart B/CISPR 22
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FCC Limit:
® Detector Function : Quasi — Peak
FREQUENCY Class A (at 10m) Class B (at 3m)
(MHz) dBuV/m dBuV/m
30~88 39 40
88~216 43.5 43.5
216~960 46.44 46
Above 960 49.54 54
@ Detector Function : Peak , Average
FREQUENCY Class A (dBuV) (at 3m) Class B (dBuV) (at 3m)
(MHz) Peak Average Peak Average
Above 1000 79.3 59.3 73.9 53.9

CISPR Limit:
® Detector Functi

on : Quasi — Peak

FREQUENCY Class A (at 10m) Class B (at 10m)
(MHz) dBuV/m dBuV/m
30-230 40 30

230-1000 47 37
® Detector Function : Peak , Average — Class A
Frequency Average Limit Peak Limit
range dB(uVv/m) dB(uv/m)
GHz
1to3 56 76
3106 60 80
® Detector Function : Peak , Average — Class B
Frequency range Average Limit Peak Limit
GHz dB(uVv/m) dB(uVv/m)
1to3 50 70
3106 54 74

Note : The lower limit applies at the transition frequency.
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2.4.1 Test Equipments
Description Manufacturer Model No. Serial No. | Last Calibration |Next Calibration
Date Date
EMI Test Receiver|ROHDE&SCHWARZ ESCS 30 828985/004 | Sep. 23, 2011 | Sep. 22, 2012
Coaxial Cables N/A WK CE Cable N/A Jan. 04, 2012 Jan. 03, 2013
L.I1.S.N Rolf-Heine NNB-2/16Z 99012 Mar. 23, 2012 | Mar. 22, 2013
L.1.S.N FCC FCC-LISN-50/250-25-2-01 04034 Mar. 23, 2012 | Mar. 22, 2013
Software Farad EZ-EMC-VER2A1.1(USB) N/A N/A N/A
2.4.2 Test Site

SGS Taiwan LTD. Electronics & Communication Laboratory
No0.134, Wu Kung Road. Wuku Industrial Zone, Taipei County 248, Taiwan (R.O.C.)

2.4.3 Operating Environment

Temperature : 26 degree C

Atmospheric Pressure :

2.4.4 Uncertainty of Conducted Emission

Humidity : 59 %RH

996 mBar

Expanded uncertainty (k=2) of Conducted Emission measurement is 0.98dB.

2.4.5 Measurement level and Factor calculate method

Factor = LISN insertion loss + Cable loss
Measurement Level = Reading Level + Factor

FERBRPELDT LT

T i R -
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2.4.6 Measurement Data

Config 1 : Data Link
L
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Mwmww

Conducted Emission Measurement

o
LR T n=s [T IES] E] ETR
Se SGSCONMDUCTED®# Phase. Ly Temparatiune o
Limit FCGC Class B Conduction{@F) FPowver: Fram System HurmidHy: St
EUT: Dustance: L T— o
BT

Mote: Config 1: LUE+Battery+LUISE Cable+5HF ; DATA Link

{ 27% battery capacity) , (AC12000B0Hz)

Reading Measure-
Mo. Mk, Freq. Lewvel ment Limrit Drear
MHz B ) B r=1 E Dereclor ‘Comment
1 01620 S0485 010 51.08 6439 1331 [= o
2 02740 4793 008 48 02 G100 1288 o
3 03420 40,15 .08 4023 5915  -Bg2 = o
4 1.4420 B8 .08 2824 56.00 L] = 2
5 T 44260 4301 012 4313 5600 -1287 OF
<] & 5540 4288 D13 4302 S6.00 -12.588 = o
“Maximumdata  x®:Ower limit  over margin sRafarenceOnly
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Conducted Emission Measureament

Ll _—
AVE —_

40 H
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TR N%WMWW &
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e

oo
LR (13 1MHz] N 30000

Sle SGECOMDUCTED®# Phase: N Temparature: E N

Limit FCG Glass B Gonduction(QF) Power:  Fram System Hurnidity; S

ELIT: Distance: Al T s

B
Mote: Config 1: UE+Battery+USB Cable+5HF ; DATA Link
TUTT OTTOUTT T T BT % hattery capacity) | (AC1200VB0HZ)

Raading Meaasure-
Mo. Mk, Freq.  Lewal Factor ment Ll Ower
Hz oBuy [ =3 dBuv dBui s =} Detechor Commient
1 01740 £1.30 0.15 5145 6477 133 oF
] 01980 5175 043 5188 G369 1181 oF
i 02700 43,40 013 4953 112 1158 oF
4 03800 4059 LRES 4072 5806 T34 o
5 05980 2 3705 013 3ras 5500 1812 OF
1=} 44020 4420 0E 4435 55.00 =11 B4 o
":Maxlmum data = 0wer lirmt laver margln -Herm‘&ncaﬂnly
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Conducted Emission Measurement

HUILO  diu¥

AYE

|
- w“"‘“ﬂ A
| | | [ 1l Ik L \jn\
i
LY | b
o
R T =] - ] 1 ERHI
Se SGSCONDUCTED# Fhasea: Lt Ternparaiine: FoR
Limit FCC Class B Gonduction{QP) Powver: AC 1 EEDH Hurnisity: Ser
ELIT: Cistance: Alr Praasauna e
BT

Mote: Config 2: UE+Battery+AC Adaptor+USE Cable+SHF+FULL Systermn ; Recording
{ 2T% battery capacity} , Adaptor ; 122798531

MG MKk Fredq nm Factor Mﬁ:,;m' Lisvit Ower
FlHz R @B AR’ HELAS [ = Catactor Cemrant
i 04580 305 ooE 2314 5671 a5 oF
2 12620 2495 008 3504 5600 2088 O
3 17740 aTET 010 arar 5E00 1803 0 0 OF
4" 30460 4228 012 42 40 5600 1380 20 OP
B 47500 4130 013 4143 5600 1457 0 oF
[ TES00 4044 0,18 4055 G000 1841 P
“:Maimum data a:Over limit over margin sReforenceOnly
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Conducted Emission Measurement

8OO dHuY

}
! LN
1] ll WW w r I]i
Vo
ﬂr U. in
o
[RTT us Miz] 5 ETRT

Ske SGECONDUCTED®#1 Phage N Tempearalture: BT
Limit: FCO Class B Conduction{QP} Prvever RS 1 20MEB0H= Hurnidity: e
EUT: Cistances: Ar Fressure. Fpa

M-
Mote: Config 2: UE+Battery+AC Adaptor+USE Cable+SHF+-FULL System ; Recording
{ 27% battery capacity) , Adaptor : 1227-0853.1

Unless otherwise stated the results shown in this test report refer only to the sample(:
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Reading Measura-
MNa, Mk Frizq Lewvel Factor mend Lirml Ohiar
MHz B & R L & Cetectr Comment
1 1.1100 4035 012 4047 56.00 =13,53 = &
2 16460 4225 013 4228 56.00 -1361 e
3 1.5740 4329 013 4342 56.00: =12.58 = o
4 " 23180 4332 013 4245 56.00 -12.53 o
3 3.5780 4124 0.8 4140 56.00 <1460 = o
G 35780 3248 0.6 2254 4600 1338 AG
I 45740 40.18 a7 4035 565.00 -1585 P
8 46740 121 017 2128 4500 1482 AN
“Maximum data  x:Ower limit  lover marngin wReferenceOnly
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Conducted Emission Measurement

LD dfuY
Lt —_—
AV —_—
41
M’W
o
0150 0ns IMHE) L] 3. e}
Site SGSCOMDUCTED#1 Phaso: L Temperalure: 35 1
Limit: FCC Class B Conduction{GQP} Powar:  AC1Z0WE0HZ Humigity: 50
EUT: Dastanoces: Ar Pressure: hpa
hAR:
Mote: Confia 2: UE+Batterv+AC Adaplor+USE Cables SHF+FULL System | Recording
L 27% batlery capacity) , Adapter(Sec EMERSOM)
Reading Measure-
Mo, Mk Freq Leswesl Factor ment Lirmit Crwar
1154 cBuy B B [= = F 0 (= =] Cetechor Comment
1 04450 4528 o.om 4537 5605 1058 oP
R 0.4480 a72E 0.0 3735 46.95 -a80 PG
3 05180 4407 0.8 4416 5600 1184 [s =)
4 05180 3449 008 a4 58 4600 1142 ¥ =
5 O SaadSy 4148 Q.08 41 55 55.00 ~14 44 = o
& 05460 25934 ons 2042 4600 1658 AMG
7 1.2260 4019 0.08 4027 5600 -1573 o
& 1.2260 2978 0.08 2986 4600 1814 PG
o 1.8480 4055 0,10 40 55 5600 534 o
10 1 8460 3006 a4 a0 16 00 -1E84 NG
1 44700 41 65 042 T 5600 1423 o
12 44700 3z3a 012 3251 4600  -1348 ¥
*-hanx irmum data = Oheeer lirmit l-over margin =RoforenceOnly
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Conducted Emission Measurement

Ll 1

AME —_—

an
LR E ] ns M=) k] RN

Ske 5G5S CONDUCTED#1 Phase: N Tarnparaluing: BT

Limit FCC Class B Conduction{QP) Povwver: AC 1 2O0ViE0Hz Hurnigity: S

EUT: Cistanoe: fir Pressure: g =

AT
Mote: Config 2: UE+Battery+AC Adaptor+USE Cable+SHF+FULL System ; Recording
{ 27 % battery capacity) , Adapter(Sec EMERSON)

Unless otherwise stated the results shown in this test report refer only to the sample(:
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Reading Measure-
Ma. k. Fredq. L] Factor ment Lyt Order
MHz By ] dFui B o Dretacior Commart
1 04460 4893 0.13 4905 56895 -TB9 oP
2 * 4460 4150 0.13 4153 4695 542 G
3 04980 4522 013 4535 56.03 -1 E8 P
4 04980 ATTh 013 ares 4503 A5 BG
5 176860 4324 013 4342 56.00 -12 58 P
& 17660 3332 013 33FE 4600 1275 AMG
T 1.8500 4058 013 40.72 56.00 -1528 o
8 1.9500 32.18 013 3228 45.00 -13.71 ANG
8 4 2780 43,20 018 4348 56.00 -12.54 aF
10 4 2730 3158 018 .75 4600 -11.25 MG
i | 4 9B80 4472 017 44 89 56.00 -11.11 (= =
12 AEmJ 3540 017 ass7 48 00 A3 MG
“Maximum data  x:Owverlimit  lover margin =Refarance Only

tested and such sample(s) are retained for 90 days only.
£ ﬁl?iﬁ'l?ﬁ’ > Tﬁ'ﬁﬂf}ﬁﬁéﬂ o

documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined
therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.

SGS Taiwan Ltd. | No.134, Wu Kung Road, Wuku Industrial Zone, Taipei County, Taiwan / = 4§47 %1 # % 7 1§ 134 5%

SARBPERDF L2 P 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.tW.SgS.com

[ Member of SGS Group



FCCID : PY7PM-0120 Report No. : EI/2012/70002
Page 20 of 78
Config 2 : Play Recording
Main:Salcomp
L
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Conducted Emission Measuremaent

BILD B

\\ I
\_\\ |

{IREN. . Iy ﬂf“‘«..'ﬁ*"“‘
A W’Ww% My

on
0150 (13 [CIE 5 0. 001

Ste SGSCONDUCTED#1 Phase: L1 Tarnparatiing: BT

Limet FGC Class B Gonduction(QF) Powear: A1 DOWEDHE Hurnidity =)

EUT: Distanca: B Pragsaiia Few

hAT:
Mote: Config 2: UE+Battery+AC Adaptor=USE Cable+SHF+FLILL System ; Play Recording
{ 27% battery capacity) , Adaptor © 1227-9853 1

Raeading Maasura-
Ma, Mk, Freq. Leswres] Factor e Limmit Chear
Mz [-:e) | By B - | Detector  Comment

1 02680 3545 0.08 553 56.00 -204T [# o

2 205860 a7z 0,10 ar4da 56.00 1851 (= 3

3 38740 4277 ['XF az2zm 500 3F1 oP

4 4 2840 4185 012 4187 56.00 -14.03 [0

= 4 5260 4237 013 4250 56.00 13.50 oP

& 51740 4230 0,13 4247 G000 75T oF
“Maximum data  xOver limit Lover margin wReferanceOnly
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Conducted Emission Measurement

ol |
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an
[RET nh [T 5 ETT
Ste SGECONDUCTED# Phase N Temparature: F
Limit: FOC Class B Conduction{QP} Powwer:  AC1200MG0Hz Hurnidity: B
EUT: Distance: ke e e

AT
Mote: Config 2: UE+Battery+AC Adaptor=UJSE Cable+SHF+FLILL System ; Play Recording
{ 27% battery capacity) , Adaptor : 1227-9853.1

Reading Measura-
Mo, Mk Frieq Lewel Factor et Lirmal Ower
X3 B/ & B Ty & Detector Gomment
1 12740 4128 012 4138 5E00 1482 OF
2" 1.89500 4208 013 4322 5500 1278 P
3 3.4500 4094 018 4108 56.00 1481 P
4 34500 2200 015 3215 4600 1385 &G
S 3.8180 4077 018 4093 56.00 -15.07 oF
G 18180 3 016 207 4600 13293 BAG
T 41520 4021 D8 403y 56.00 <1583 o=
8 41620 3nn 016 AT 4600 1413 AG
] 54260 4505 a7 4522 6000 1478 2 oF
“Maximum data  ®:Owver limit  lover margin wReferenceOnly
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Conducted Emission Measurement

LA
[RTT [T [T 5 ETHCT
Ske S3GSCONDUCTED#1 Pharse: LY Tempearatune: AT
Limit: FOO Class B Conduction(QF) Py AC 1 20ViS0Hz Hurmidity: EEr%
EUT: Distance: e et Fpa

AR
Mote: Config 2: UE+Battery+AC Adaptor+UJSE Cable+SHF+FLILL System ; Play Recording
{ 27% battery capacity} . Adapter{Sec EMERSOM)

Reading Measura-
Ma. Mk Freq Lewel Faetor et Lirm Ower
Mz ol & dBriv iy & Detecir Comment
1 01820 47 B85 010 4795 8433 1644 OP
2 01820 2018 0.10 028 54,35 -24.11 G
3 04420 4501 o 4510 5702 1182 oF
4 04420 T3 .08 AE a2 4702 -1120 G
5.~ 0S060 4578 o 4585 5600 -1015  OF
8 05060 2383 Q.09 1382 45,00 -1Z08 BWG
T 13340 M 3T 008 4145 5600 1455 @ OF
B8 13340 2959 Q.08 2987 45,00 =1603 G
[ 21580 4042 0.0 4052 5600 1548 2 OF
10 21580 2001 010 3001 4600 1588 AVG
1 44860 2 4155 042 a1 57 5600 1433 O
] 44860 2227 012 3238 4600 1381 AG
*Maxlmum data  ®:Owver limit  lover margin wReferenceOnly

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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ST RN S TR 1340

SGQ SRR R E TSR R R
EEG G 2 ) 22993279 (R ¢ (02 ) 22962688

Conducted Emission Measurement

an
[RET e [T E ETrT
Sl SGECONDUCTED# Phaxse: N Temparature: aT
Limit: FOC Class B Conduction{QP} Power; AC10WE0Hz Bumidhe: B
EUT: Distance: e et Fpa

AR
Mote: Config 2: UE+Battery+AC Adaptor+UJSE Cable+SHF+FLILL System ; Play Recording
[ 27% battery capacity} . Adapter{Sec EMERSON)

Reading Measura-
Ma. Mk Freq Lewel Faetor et Lirm Ower
Mz ol & dBriv iy & Detecir Comment
1 04460 4873 013 4585 56.05 £00 P
2 044460 4184 013 41897 45 55 458 G
3 04080 4535 013 45 AF 5603 -1D5S R
4 04980 2808 013 R ] 4503 -7 B4 G
5 08260 42 BB 012 43100 5600 1300 2 OF
8 0UE2G0 3208 012 3230 45,00 1370 BWG
7 1.8220 44.01 013 4414 5600 -1188 OF
B8 15220 2357 013 3370 45,00 ~12.30 G
[ 4 6780 4424 017 a4.41 BEO0 1158 oOF
10 46780 2537 017 3554 4600 1048 AVG
1 53300  44.10 017 4435 6000 1564 2 OF
] 53300 2514 017 3531 5000 1483 AVG
*Maxlmum data  ®:Owver limit  lover margin wReferenceOnly

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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SFER R T RS ] TSR LA
FrERETTIEY TR T TRE 134 1K

o BRS¢ 0020 22003270 (e 0 (R ) 22982098
Conducted Emission Measurement
B0 Gy
AVE _

&0
r
i i| f ‘\J
Ill I |'1 1 / r\'n f
-'J [ i |I ¥ 'JI
ARl ""
on
LR (3] IMHz] ] 0.0
Ste SGSCONDUCTED#1 Phase: L1 Tarnparatiine | T
Limil. FCC Clags B Conduction{QP} Powver. A1 20V 2 Hurnidity. s
EUT: Dislance: fr Pressurs: hpa
WA

Mote: Config 2: UE+Battery+AC Adaptor+UJSE Cable+SHF+FULL Systern | MP3

{ 27% batlary capacily) , Adapter @ 12270853 1
Read Measura-
Mo, Mk, Freq. Liewel Factor ment Lt Cwer
Mt i ] B B i Detacior Commant
1 02520 3530 0.0B 353E 56.00 -20E2 (= 2
2 11980 araa .08 ITH 5600 1874 P
3 36220 4095 012 4107 58.00 1483 P
4 - 40520 4248 012 A2 51 5600 -13.39 = 3
5 &.0580 4153 014 4177 &0.00 -18.23 oP
5] 77300 3918 015 3933 80.00 -20ET (= =)
*Maximum data  x®:Owear limit  over margin sReforanceOnly

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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AR R TR 134 0k
BEG ¢ 0 02 ) 22993279 {EE{ : ( 02 ) 22962698

SGQ SF SRR R B TR R R

Conducted Emission Measurement

\ 1
\

Ay ] 4
| ("1 || H & 'ﬂ
| 1
i H"; l"l
] Lfv 1 1; 1
L]
s us [CIE E] ETRT
Ste SGSCONDUCTED®#1 Phase N Temperature: F-
Limit: FOO Class B Conduction(QF) Poweer: AC 1 20ViS0Hz Hurmidity: EEr%
EUT: Distance: Ar Fressurs. Fpa

AT
Mote: Config 2: UE+Battery+AC Adaptor+USE Cable+SHF+FLILL System ; MP2
{ 27% battery capacity) , Adaptor : 1227-9853.1

Reading Measura-
Mo, Mk Frieq Lewel Factor et Lirmal Ower
Ptz By & B B & Getector Comment
1 09000 3940 012 052 SEO0 164B O
2" 1.9900 4353 013 4376 5500 1224 P
3 3.6180 4058 018 A084 56.00 1818 P
4 36180 23 016 3243 4600 1357 MG
S 3.9560 4078 018 4082 56.00 -15.08 oF
G 38560 212 016 3228 4600 1372 BAG
T 54840 44 37 017 84 5 G50.00 «1 545 o=
8 15,7140 4180 027 4217 G000 1783 e
“Maximum data  ®:Owver limit  lover margin wReferenceOnly

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Second :EMERSON

L

ST RN S TR 1340
B (02 ) 22993279 {4 ¢ ( (@) 22982698

SGQ SRR R E TSR R R

Conducted Emission Measurement

8O0 dBu
Lnut- —
AME- —
™
LA
[RTT us [T 5 ETHCT
Ske S3GSCONDUCTED#1 Pharse: LY Temperature: AT
Limit: FCO Class B Conduction(QP}) Py AC 1 20ViIG0Hz Hurnidity: B
EUT: Distance: Ar Fressurs. Fpa

AR
Mote: Config 2: UE+Battery+AC Adaptor+USE Cable+SHF+FULL Systemn ; MP2
[ 27% battery capacity} . Adapter(Sec EMERSON)

Reading Measura-
Ma. Mk Freq Lewel Faetor et Lirm Ower
Mz ol & dBriv iy & Detecir Comment
1 04580 44 85 o 44 04 5673 1178 P
2 04580 2383 .04 382 4673 -1281 G
3" D5100 4500 0.00 4518 5600 -1DE2 O
4 05100 807 .08 A5 45,00 -84 G
5 08420 3773 0.0B arE 5600 1810 OF
8 0420 2625 .08 2823 45,00 18967 BWG
7 11260 4047 0.08 4025 5600 -1575 2 OF
B8 1.1260 D25 Q.08 033 45,00 1567 G
[ 1.8380 40,30 0.0 4040 BEO0 1560 2 OF
10 15380 2008 010 3006 4600 1584 AG
1 48060 4154 013 a7 5600 1423 O
] 48060 2268 013 3281 4600 1379 AG
*Maxlmum data  ®:Owver limit  lover margin wReferenceOnly

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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e L N T e W 8 = o | o T
SG ErAEMR T R TR 134 0
R 02 ) 22993279 {ug] : [ 02 ) 229826898

Conducted Emission Measurement

L
[RET [T Miz] El TR
Ske SGECONDUCTED® Phase: N Temperature: AT
Limit: FCC Class B Conduction{QP} Py AC 1 20MIB0H= Hurniity: e
EUT: Distance: A e e

M-
Mote: Config 2: UE+Battery+AC Adaptor+USE Cable+SHF+FLLL System ; MP2
{ 27% battery capacity} , Adapter{Sec EMERSOM)

Reading Measura-
MNa, Mk Freq Lewel Factor ment Lirmil Oner
MHz ol & dBRiv ey & Detector Commernt
1 0 4460 4593 013 4906 5605 JER oOF
20 L4450 .77 013 41.80 4555 =505 G
3 0.5140 4551 013 4554 5600 1038 2 OF
4 05140 BT 013 3850 45,00 -7 .50 BG
5 18040 4313 013 43126 5600 1274 OF
L+ 18840 2238 013 252 45,00 -13.48 EWG
T 35180 4144 018 4150 5600 1440 2 OF
B 35180 F2T2 016 3258 45,00 1212 NG
a 46180 4402 017 4419 s500 1181 OF
10 45180 3488 017 2506 4600 1084 AG
11 51040 4395 A7 4413 6000 1587 2 OF
2 51940 3511 0T 2528 5000 1472  AG
“Maximum data  x:Owver limit  lover margin wReferenceOnly

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Config 3: FM 87.6
L

b= gp o SR a1 e AN I - R T AN S o
S! ;S Address & ] LI FUIE T30 7 T 134 57
Tel:02-2299-3279 Fax:02-2298-2698

Conducted Emission Measurement

800 dBuvY

Limit: —
AVE: —_
[
|
40
0.0
0.150 0.5 (MHz) 5 30.00
Site  ConductionRoom Phase: L1 Temperature: BT
Limit: FCC Class B Conduction(QP}) Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance:
M/N:
Mode: FMB87.6
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Qver
MHz dBuvV B dBuv dBuv B Detector Comment
1 0.2477 3442 0.21 34.63 6183 -27.20 P
2 0.2477 27.05 9.1 27.26 5183 -2457 AVG
3 0.4002 4733 022 4755 5785 -10.30 P
4 > 0.4002 40.14 022 40.36 47 .85 -749 AVG
5 0.4902 3536 022 3558 5616 -2058 QP
6 0.4902 31.58 022 31.80 4616 -14.36 AVG
7 0.7698 3303 022 3325 5600 -2275 QP
8 0.7698 2421 022 2443 4600 -21.57 AVG
9 2.4902 30.76 0.26 31.02 56.00 -2498 QP
10 2.4902 2347 026 2373 4600 2227 @ AVG
11 4.0972 2942 0.30 2072 5600 -26.28 P
12 4.0972 2149 0.20 21.79 4600 2421 AVG
*:Maximum data x:Over limit  l:over margin eReference Only

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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N
SRR RATIRAT BT AEEAE
jﬁs Address AR T T3 TE 1§ 134 17
" — Tel:02-2299-3279 Fax:02-2298-2698
Conducted Emission Measurement
80.0 dBuV
Limit: —
AVE: —
\ I
[
40
0.0
0.150 05 [MHz) 5 30.000
Site  ConductionRoom Phase: N Temperature: % T
Limit: FCC Class B Conduction(QP) Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance:
M/N:
Mode: FMB87.6
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limnit Qver
MHz dBuv B dBuv dBuv B Detector Comment
1 0.3963 4763 0.34 47.97 5793 996 P
2 ™ 0.3963 4048 0.34 40.82 4793 711 AG
3 0.4941 3948 0.24 39.82 5610 -16.28 P
4 0.4941 3322 0.34 33.56 4610 -1254 AG
5 0.7854 3544 0.32 35.76 5600 -20.24 oP
6 0.7854 26.37 032 26,69 4600 -19.31 AVG
7 1.0552 33.92 0.31 3423 5600 -21.77 P
8 1.0552 2427 0.31 2458 4600 -2142 AG
9 1.3798 3562 0.31 3593 56.00 -20.07 P
10 1.3798 2822 0.21 28.53 4600 1747 AVG
11 25215 3368 0.34 34.02 5600 -21.98 QP
12 25215 2489 0.34 2523 4600 -20.77 AG
*:Maximum data x:Over limit  l:cver margin eReferenceOnly

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Config 3: FM 98
L
SGS EREREE R A TR A B R S

Address S LI AU TR A0 T 134 57
Tel:02-2299-3279 Fax:02-2298-2698

Conducted Emission Measurement

80.0 dBuY
Limit: —_
AVGE: _—
\ I
|
40
oo
0.150 [ [MHz) 5 30.000
Site  ConductionRoom Phase: L Temperature: 28T
Limit: FCC Class B Conduction(QP} Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance:
M/N:
Mode: FM98
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Qver
MHz dBuv B dBuv dBuv B Detector Comment
1 0.1930 31.19 0.21 31.40 63.91 -32.51 P
2 0.1930 2093 021 2114 5391 3277 AG
3 0.3858 4810 0.2 48.32 58.15 -9.83 P
4 > 0.3858 4029 0.2 40.51 4815 -764 AVG
5 0.4550 4010 0.2 4032 5678 -16.46 QP
6 0.4550 3233 02 3255 4678 1423  AVG
7 09536 3273 02 3295 5600 2305 QP
8 0.9536 2645 0.2 2667 4500 -19.33 AVG
9 25371 3260 027 3287 5600 -23.13 P
10 25371 25.08 027 2535 4600 2065 AVG
1 43826 3127 0.1 3158 5600 2442 QP
12 43826 2271 0.31 23.02 4500 -22.98 AVG
*:Maximum data x:Over limit  l:over margin eReference Only

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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N
RIS IR T - T
S! ; S Address (Ed LR AU TS AR 134 9%
Tel:02-2299-3279 Fax:02-2298-2698
Conducted Emission Measurement
80.0 dBuV
Limit: —_—
AVG: —
\ |
|
40
0.0
0.150 05 MHz] 5 30008
Site ConductionRoom Phase: N Temperature: BT
Limit: FCC Class B Conduction(QP) Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance:
M/N:
Mode: FM98
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuvV B dBuv dBUV B Detector Comment
1 0.3377 2978 0.32 30.10 5926 -29.16 P
2 0.3377 2393 0.32 2425 4926 -25.01 AVG
3 0.3611 3344 0.34 33.78 5870 -2492 P
4 0.3611 2678 0.34 2712 4870 -21.58 AVG
5 0.3885 5033 0.34 5067 5810 -743 P
6 * 0.3885 4042 034 40.76 4810 -7.34 AG
z 0.7776 3749 0.32 37.81 5600 -18.19 P
8 0.7776 2805 0.32 28.37 4600 -17.63 AG
9 1.5831 3320 0.33 33.53 5600 -2247 (e 3
10 1.5831 2098 0.33 21.31 4600 -2469 AVG
1 25058 35.10 0.34 35.44 56.00 -20.56 QP
12 25058 2514 0.24 25.48 45600 -20.52 AVG
*:Maximum data x:Over limit  !:over margin sReferenceOnly
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Config 3: FM 107.9
L

ELEEE R I AR F] - RN
S! .i S Address LR TS CHEW 7L TRE 134 55
Tel:02-2299-3279 Fax:02-2298-2698

Conducted Emission Measurement

800  dBuv
Limit: —
AVE: =
\ I
|
40
0.0
0150 05 [MHz) 5 30.000
Site ConductionRoom Phase: Lt Temperature: BT
Limit: FCC Class B Conduction(QP} Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance:
M/N:
Mode: FM107.9
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV B dBuV dBUV B Detector Gomment
1 0.3846 47 66 022 4788 5818 -10.30 oP
2 " 0.2846 4077 0.22 40.99 4818 -719 AVG
3 0.4589 4037 022 40,59 5671 -16.12 P
4 0.4589 3446 0.2 34.68 4671 -12.03 AVG
5 0.8050 34.29 022 34.51 5600 -21.49 P
6 0.8050 2762 0.2 27.84 4600 -18.16 AG
7 1.3015 34.41 0.23 34.64 5600 -21.36 QP
8 1.3015 2807 0.23 28.30 4600 -17.70 AG
9 24120 31.87 0.26 3213 5600 -23.87 P
10 24120 2423 0.26 24.49 4600 -21.51 AG
1 6.1613 2945 0.35 29.80 60.00 -30.20 P
12 6.1613 2134 0.35 2169 5000 -28.31 AVG
“:Maximum data x:Over limit  l:over margin eReference Only
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N
RIS IR T - T
S! ; S Address (Ed LR AU TS AR 134 9%
Tel:02-2299-3279 Fax:02-2298-2698
Conducted Emission Measurement
80.0 dBuV
Limit: —_—
AVG: —
\ |
|
40
0.0
0.150 05 MHz] 5 30008
Site  ConductionRoom Phase: N Temperature: BT
Limit: FCC Class B Conduction(QP) Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance:
M/N:
Mode: FM107.9
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuvV B dBuv dBUV B Detector Comment
1 0.1852 34.51 0.32 34.83 6425 2942 P
2 0.1852 2565 0.32 2597 5425 -28.28 AVG
3 0.3729 49.36 0.34 4970 5844 874 P
4 > 0.3729 41.16 0.34 41.50 4844 694 AVG
5 0.4139 4299 0.34 4333 5757 -14.24 P
6 04139 3703 034 37.37 4757 1020 AG
z 0.4589 4245 0.24 42,79 5671 -13.92 P
8 0.4589 36.80 0.34 3714 4671 957 AG
9 0.9105 3845 0.31 38.76 5600 -17.24 (e 3
10 0.9105 3099 0.31 31.30 4600 -14.70 AVG
1 24433 3499 0.33 35.32 56.00 -2068 QP
12 24433 2603 0.33 26.36 45600 -19.64 AVG
*:Maximum data x:Over limit  !:over margin sReferenceOnly
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2.5 Test of Radiated Emission
2.5.1 Test Instruments
Below 1G & Above 1G
Description Manufacturer | Model No. Serial No. Last Next
Calibration Calibration
Date Date
Site NSA Chamost 96611 N/A Dec. 30, 2011 |Dec. 29, 2012
Chamber
Site VSWR Chamost  |96611 Chamber N/A Dec. 30, 2011 |Dec. 29, 2012
EMI Test Receiver [ROHDE&SCHWARZ| ESCI 7 1166.5950k07 | May 25, 2012 | May 24, 2013
-100760-GK
Spectrum Analyzer Agilent E4440A MY45304525 |Mar. 17, 2012 | Mar. 16, 2014
RF-Amplifier HP 8447D 1937A02774 |Nov. 26, 2011 |Nov. 25, 2012
(0.1-1300MHz)
RF-Amplifier HP 84498 3008A00578 |Dec. 27, 2011 | Dec. 26, 2012
(1-26.5GHz)
RF-Amplifier EM Electronics| EM26400 N/A Dec. 28, 2011 | Dec. 27, 2012
(26-40GHz)
Corp.
Coaxial Cables SUCOFLEX 104PEA N/A Dec. 28, 2011 |Dec. 27, 2012
(For 9kHz~26.5GHz)
Re Cables (96611) HUBER SUCCOFLEX 22962/2 Dec. 28, 2011 |Dec. 27, 2012
(For 1~40GHz) SUHNER 102
Re Cables (96611) HUBER SUCCOFLEX 23051/2 Dec. 28, 2011 |Dec. 27, 2012
(For 1~40GHz) SUHNER 102
Antenna Master MF. N/A N/A N/A N/A
Turn Table ME. N/A N/A N/A N/A
Controller ME. 3000 MF780208153 N/A N/A
Antenna SCHWAZBECK| VULB9160 3068 Nov. 01, 2011 | Oct. 31, 2012
Horn Antenna ETS-Lindgren 3117 00135200 | Oct. 06, 2011 | Oct. 05, 2012
(For 1~18G )
Horn Antenna |SCHWAZBECK | BBHA 9170 |BBHA9170185| Jul. 11, 2011 | Jul. 10, 2013
(For 18~40G )
Software Farad EZ-EMC- N/A N/A N/A
VER2A1.1(USB)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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2.5.2 Test Site

SGS Taiwan LTD. Electronics & Communication Laboratory
No0.134, Wu Kung Road. Wuku Industrial Zone, Taipei County 248, Taiwan (R.O.C.)

2.5.3 Operating Environment

Temperature : 25 degree C Humidity : 60 %RH
Atmospheric Pressure : 996 mBar

2.5.4 Uncertainty of Radiated Emission

Expanded uncertainty (k=2) of radiated emission measurement is 3.70dB.(Below 1G)
Expanded uncertainty (k=2) of radiated emission measurement is 5.63dB.(Above 1G)

2.5.5 Measurement level and Factor calculate method
Factor = Antenna loss + Cable loss + Amplifier Compensate
Measurement Level = Reading Level + Factor

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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2.5.6 Measurement Data

Below 1G
Config 1 : Data Link
Adaptor: Salcomp

H

AP LR TR ] -9 T P G
Adddress IR TR R 134 B8
Tel:02-2299-3278 Fau:02-Z298-2698

Radiated Emission Measurement

B0 dEuY fm

Limnit- —
B amrigin- —_—
Aan —|—,
|
k &
o
M1_non 515 O TN 0 B
Eier BES Chamber Polanzation:  Heorizanfal T P T L x W
Limit: FOO Class B 30 Radiation Powser: AC T 20WE0HE Humikd ity L]
EUT: Distance: W
AT
Bode: Config 1 EUT+Baltery(LGUSE Cable+ SHF Data Link
ot
Reading Comect  Measure-
M, Pk Fredg, Lavad Factsr ment Lirnit Chaan
iz oty = <] =T Bl =] Dhaiecoor Sormmant

1 &1 3000 3340 =825 17.14 4000  Z2.86 oP

2 1312500 et =] ~15.49 17.50 4380 2500 oF

3 197 5500 a584 1628 19,55 4350 2394 oP

4 T 2624000 2875 1348 2528 4500 -19.72 oF

£ 208 7300 2544 1227 28417 4500 1283 oF

[ 412 3200 3085 -10.13 2072 4500 2528 oF
= Waximum data = 0war it wer mnangin sRatarancalnly

Prerra ams Fre e . parmass o s Sram .
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i Rl g | EERE R s S TR e
Address Er EETLIE TRBETI TS 134 8¢
Tel02-2200-3279 Fax:02-2298-2608

Radiated Emission Measurement

0.0 dBuvim § < g .
Limat ==
Mnr\gm' —
a—1
. 7
|
¥
e X
0.0 |
H1_non S5 Onn TR0 MHEz
Site 968 Chamber Polarization:  Verfical Temperature =T
Limit: FSC Class B 3M Radlation Power: AC120ME0HE Humidity a0,
EUT: Digtance:
(A0
hode: Configl EUT+Battery(LG)+USE Cable+ SHF Data Link
Mate:
Reading Comect Measure-
Mo Mk Friy Lewved Factor it Limit  Ower
Mz BV L] dBAm dBuvm & Detector  Comment
> &3 5800 4551 15,04 2047 40.00 853 oP
2 G5.7400 aTes 1737 20 4000 -1969 oF
3 1323600 3584  -1540 2144 4350 -Z06 2 oOF
4 1428400 3582 1481 2131 4350 2218 oF
5 8127400 2748 -1.4 26,18 4600 -19.82 op
& 928 6700 ZTE 03 2820 4600 1780 2 OF
*Maximumdata  x:0wverlimit bover margin sReferencalnly

Prmied ah FrmFind | e ai s Bemd e
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Adaptor: EMERSON
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8] -WE-F R A

Addreas S LREFE TR 71 TR 134

Tel02-2250-3279 Fax:(02-2280-2598

Radiated Emission Measuremeant

00 dBufm
Limat- -
Margm:  —
prY— - ]
HESES '
&
: 3
|
1
F0.000 15000 1HOD 000 MHE
Site 965 Chamber Polanzation: Herizantal Termparature F=
Limit: FGC Class B 3M Radiation FPower  AGI20WEDHZ Humidiy: &0
EUT: Distance: ™
B
Mode: Config 2 EUT+Baltery(LG)+Adapter(Sec EMERS0ON)+USE Cable+ SHF Recording
Maote:
Reading Commect Measure-
Mo, Mk Freg. Lewed Factor ment Limit  Cwer
MHZ cEu B dEm BT =3 Dhafector Commant
1 395200 3425 <1544 1781 4000 2218 : P
2 851300 BT -189.67 1704 4350 -2546 oF
3 218.6400 345 -12.05 1941 4500 -25.58 oF
4 TA45.2400 278 245 2544 #5600 -2056 oP
5 817.4000 2643 A1z 2531 4600 -2080 2 OF
5 * BOABI00 2 2554 055 2630 4600 1870 2o
*Maximum data  x:Ower limit  owver margin sReferencelnly

Primd aib Frm Pred . s b ot e Bt smrn
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MM R PR A TR T
Adkdreas ] LRI TTWRENT TG 134 BE
Tl 02-2299-3279 Fax:02-2298-2698

Radiated Emission Measuremant

BOD dBuyfm
Limnit —
Margn:  ——

[ 1T

4u—|——J

I:.'.‘I-I:ll.l.lllll.l LA RN} LLLICLUNIZ IR 2L Fl
Site 888 Chamber Polarzraton: Verfical T peratire F- s
Limit: FCO Class B 30 Radiation Possser: AC120VIE0HZ Humidiy. o]
EUT: Distance:
[ 1LY
Mode: GConfig2 EUT+Battery(LGH+Adapter(Sec EMERSON)+USE Cable+ SHF Recording
ot
Reading Comed  Measure-
Mo, Bk Fredq. Lewad Factor maEnt Lirmit Qver
e B ] B B o Dhalgctar Srnmant

1 ° 421300 4812 618 3184 4000 806 o

2 637500 27E4 AT 1083 4000 2917 2 OF

3 128.5800 548 1562 2087 4350 -Z263 2 OP

4 17BE200 8 -14.85 1996 4350 -F354 oP

= 172800 Z8E3 -372 2491 4500 2109 o

8 9034100 2595 o073 2688 4600 -1932 @ OF
*Wlaximium data ®:Ower limit  Lowver margin sRoferencaOnly

Privimed vtk Fres Pread . parvdnsar i v Bronge il varw
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Config 2 : Play Recording
Adaptor: Salcomp
H

I d i R bR o] T P
Adddress A EEE R TR TS 134 68
Tol02-2299-3279 Fax:02-2298-2698

Radiated Emission Measurement

B0 dfuym
Limnat- =
Margin:  —
A0 e, 7 |
S
&
1 #
i | | | 1
Hl.nan 515 000 1O hHG
Site 8968 Chamboer Polarnzation: Horizanfal T perature F-id
Limit: FCC Class B 30 Radiation Fowser: AL 1 200MIHE Humiiy oo
ELT; Distmnce; M
BT
Moda: Config2 EUT+Battery(LG+-AdapteriMain Salcompl+USE Cable+ SHF Play Recording
Mote:
Reading Comed  Measure- o
Ma, Pk Frag, Lesvesl Factor ment Limit =
hHE e & dBuiin B o [am—— Semmmard
1 423100 b e | =18.18 1805 40.00 21.85 op
2 5114700 ZBT2 -T 87 2075 4500 2525 o
] S75.83900 2688 536 2053 4500 2547 =
4 TEO.1300 2710 275 2435 4800 2168 oP
5 *  B02Ev00 243 074 27T 4600 -18.83 o
a 5503500 2557 102 2858 S4.00 274 P
*Masimiim data e limit lowar marngin sRotarancenly

Prmtra ot Fre Fre . parae o e Sram v
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Radiated Emission Measurement

0.0 dBuvim § < g .
Limat ==
Mnr\gu‘r —
10 | ]
B
i
f
. 4 §
no
H_non S5 Onn TR0 MHEz
Site 1965 Chamber Polarization:  Verfical Temperature =T
Limit: FSC Class B 3M Radlation Power: AC120ME0HE Humidity a0,
EUT: Digtance:
(A0
hode: Config 2:.EUT+Battery(LG)+Adapter(Main Salcomp)+USE Cable+ SHF Flay Recording
Mate:
Reading Comect  keasure-
Mo Mk Friy Lewved Factor it Limit  Ower
LT 5" o l: <] dBLiim dBum i EY Ditechor Comment
> 33 6400 44 52 =17.08 2T 44 4000 <1258 oP
2 42,1600 4219 -16.18 26 4000 -13.99 oP
3 625600 2 37E1 | 1680 2081 4000 918 oF
4 1207800 3882 1581 2122 4350 2228 2 oF
5 STE.4900 27 AG £33 2113 4500 -24.87 oF
] 7603800 2 2685 278 2408 4600 2180 Op
*Maximumdata  x:0wverlimit bover margin sReferencalnly

Prmied ah FrmFind | e ai s Bemd e
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80.0 dBuV/m

Radiated Emission Measurement

Limit
Margin:

4n—|—|

o]

30.000 515.000 1000.000 MHz
Site 9*6*6 Chamber Polarization:  Horizontal Temperature: 5T
Limit: FCC Class B 3M Radiation Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance: am Alr Pressure: 1002hpa
M/N:
Note: FM87.6
Reading Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuv B dBuV/im dBuVim B Detector Comment
1 36.7900 3629 -16.79 19.50 40.00 -20.50 P
2 51.6400 2514 -15.75 9.39 40.00 -30.61 QP
3 138.7600 2549 -14.87 1062 43.50 -32.88 QP
4 171.6200 2420 -14.27 993 4350 -33.57 P
5 308.0170 2601 -11.91 14.10 4600 -31.90 P
6 699.5400 2376 -4.07 1969 46.00 -26.31 P
*:Maximum data x:Over limit  l:over margin oReference Only
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Radiated Emission Measurement

80.0 dBuV/m

Limit: —t
Margin: —
40 —I—I
N e
0.0
30.000 515.000 1000.000 MHz
Site : 9*6*6 Chamber Polarization:  Vertical Temperature: 5T
Limit: FCC Class B 3M Radiation Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance: am Alr Pressure: 1002Zhpa
M/N:
Note: FM87.6
Reading Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuv [+ =3 dBuV/m dBuvim B Detector Comment

1 * 305840 3790 1722 20.68 40.00 -19.32 QP

2 38.1400 36.11 -1661 19.50 40.00 -20.50 P

3 77.8200 3840 -19.69 18.71 40.00 -21.29 P

4 117.4200 2754 -16.61 1093 4350 -32.57 P

5 262.8720 2942 -13.46 15.96 45.00 -30.04 oP

6 308.0010 3317 -11.91 21.26 46.00 -24.74 QP

*“Maximum data  x:Over limit  l:over margin eReference Only
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80.0 dBuV{m

Radiated Emission Measurement

40—'—|

Limit: —
Margin: —

I]V:'l.lﬂ,l]m:l 515000 1000000 MHz
Site : 9*6*6 Chamber Polarization: Horizontal Temperature: BT
Limit: FCC Class B 3M Radiation Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance: am Air Pressure: 1002hpa
M/N:
Note: FM98
Reading Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuv B dBuV/im dBuv/im B Detector Comment

1~ 36.8600 30.78 -16.78 14.00 40.00 -26.00 P

2 43.3200 2748 -16.07 11.41 40.00 -28.59 QP

3 120.9400 2640 -16.31 10.09 4350 3341 QP

4 138.1200 2530 -14.92 10.38 4350 -33.12 P

5 2941660 2919 -12.39 16.80 46.00 -29.20 P

6 308.0000 2661 -11.91 14.70 46.00 -31.30 QP

*:Maximum data x:Over limit  l:over margin

eReference Only
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Radiated Emission Measurement

80.0 dBuV/m

Limit =
Margin: —
40 —'
I
1
0.0
30.000 515.000 1000.000 MHz
Site : 9*6*6 Chamber Polarization:  Vertical Temperature: 51T
Limit: FCC Class B 3M Radiation Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance: am Air Pressure: 1002hpa
M/N:
Note: FM98
Reading Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuv B dBuV/im dBuW/m B Detector Comment

1 35.9040 3312 -16.90 16.22 40.00 -23.78 QP

2 * 429980 3871 -16.10 2261 40.00 -17.39 QP

3 78.2200 37.50 -19.77 17.73 4000 -22.27 oP

4 151.5000 2425 -14.22 10.03 4350 -33.47 P

5 294 1460 3662 -12.39 2423 46.00 -21.77 QP

6 308.0070 3254 -11.91 2063 46.00 -25.37 P

*:Maximum data x:Over limit  Lover margin eReference Only
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80.0 dBuV{m

Radiated Emission Measurement

4] 1

40_'—l

Limit
Margin:

30.000 515.000 1000 000 MHz
Site 9*6*6 Chamber Polarization: Horizontal Temperature: ST
Limit: FCC Class B 3M Radiation Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance: am Air Pressure: 1002hpa
M/N:

Note: FM107.9

Reading Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV B dBuvim dBuv/im B Detector Comment
1 36.8100 30.20 -16.78 1342 40.00 -26.58 P
2 56.0000 2599 -16.06 9.93 4000 -30.07 oP
3 130.5400 2446 -15.55 891 4350 -34.59 QP
4 176.6400 26.11 -14 .68 11.43 4350 -32.07 P
5 307.9980 2820 -11.91 16.29 46.00 -29.71 QP
6 * 8492200 2376 -153 2223 46.00 -23.77 P
*:Maximum data x:Over limit  l:over margin eReferenceOnly
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80.0 dBuV{m

Radiated Emission Measurement

40_'—I

Limit
Margin:

l]V?Iillll;lll]l] 515.000 1000.000 MHz
Site : 9*6*6 Chamber Polarization:  Vertical Temperature: 3T
Limit: FCC Class B 3M Radiation Power: AC 120V/60Hz Humidity: 60%
EUT: Tapioca Distance: am Air Pressure: 1002hpa
M/N:
Note: FM107.9
Reading Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuvV B dBuv/im dBuvim B Detector Comment

1 *  41.3400 37.24 -16.26 2098 4000 -19.02 P

2 78.4000 3622 -19.81 16.41 40.00 -23.59 P

3 215.8960 31.58 -15.48 16.10 43.50 -27.40 P

4 307.4200 33.92 -11.83 21.99 46.00 -24.01 QP

5 323.8620 37.60 -11.98 2564 46.00 -20.36 QP

6 863.4800 2707 -1.11 25.96 46.00 -20.04 P

“Maximum data  x:Over limit  l:over margin eReference Only
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Config 1 : Data Link
Adaptor: Salcomp

H

HEE TR | TR
Address DR RIE TR T TR 134 B8
Tel:02-2290-3270 Fax:02-2298-2583

Radiated Emission Measuremeant

920 dBuv

Limnit- —_
AV <=
a7 g3 3 ¥
-3
QTR U o EETTTTRTETTE (A R
Site 966 Chamber Polaration:  Howizontal Temparaure: B
Limit: FCC Class B 3h Radiation{1&-40G)(Pea Pevsesr: AC120V0HZ Hurmid iy Lored
EUT!: Cistance: ™
T
Maode: Config 1:EUT+Battery(LG)+USE Cable+ SHF Data Link
Mot
Reading Corredt Measure-
Mo, M Freg. Lewval Eactor mant Limit  Cwer
Mz = H BT BT =3 Darlactor Commant

1 3184000 3935 354 4209 7400 31 |k

2 5536 000 2558 752 4420 7400 2080 ek

3 B520.000 |/ Bgr 4528 T4DOD 2872 e

4 TRADOOD  38E2 10.08 4571 FADO 2879 peak

=] 454 000 LEG 1070 4758 TA.00 25444 ek

L e 111?15-.01:.:!' 3318 1599 4817 TADD -24.83 ek
*Maximum data  x:Owver imit  Dover margin sRelaranceOnly

Prtes wi b Frm Fivs . st mie o e Srmpes s
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Radiated Emission Measurement

92.0 dBuVim : — .
F P [
ar Y z 8 = & ®
=3 |
Tnam.nam FOND DED 13000 _DansHz
Site 968 Chamber Polarization:  Verfical Temperature =T
Limit: FOO Class B 3M Radiation(1G-40G)(Fea Power: A 1200B0HZ Humidity Lt
EUT: Distance;
RAM:
hMode: Config1 EUT+Battery(LG)+USE Cable+ SHF Data Link
Mate:
Reading Comect  keasure-
Mo Mk Frieey Lewel Facter it Limit  Ower
LT3 o f: £ dBLivim dBum i E Ditechor Comment
1 088000 JEE 345 4229 400 217 ik
2 48688.000 ET 651 4332 7400 2068 ek
3 E440.000 2 3735 738 4473 7400 -2027  pesk
4 7168000 3756 ] 4895 7400 2705  peak
5 8584.000 EET 1087 47.14 7400 2685 peak
& * 1084000 3377 1553 4030 7400 2470  pesk
*Maximumdata  x:0wverlimit bover margin sReferencalnly

Prmied ah FrmFind | e ai s Bemd e
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Config 2 : Recording
Adaptor: EMERSON

H

REM RIS PR E - R R s
Address DR LT TR U TE 134 08
Tel02-2299-3279 Fax 02-2298-2698

Radiated Emission Measurement

7.0 dBuY/m

Limat: —
AT —_—
5 3
ax ! 2 & & 3
=3
1nnm.oen FOmn o 13000 I Hz

Sitee 988 Chamber Polarieation: Horizontal Temperaiure: &5
Limit: FGG Glass B 3M Radiaton{1G-40G)Pea Power: AGT20VE0HE Humidiy Bo%
EUT: Distance: ™

AT

Mode: Confige EUT+Battery{LG)+AdapterSec EMERSON)+USE Cable+ SHF Recording

Maote:

Reading Comect  Measure- o
Mo, Mk Fraq. Lawed Factar Ml LLimit Crvar
[ "4 oy o dbiutim dfiuim ot Dietector Comment

1 2632000 arTe 459 4261 7400 2139 ek

2 4572000 B55 832 42 .68 T4.00 31,12 ek

3 B136000 3588 BE3 4451 7400 -2040  pesk

4 8512000 3857 10.76 4T3 7400 2567  pesk

5 B400.000 LR 12.08 4823 7400 2577 ek

B 11415.0{?_ 307 1829 4948 7400 2454 ik
*Maimum data  w:Ower limit  Dowver mangin sReterancelnly

T e
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Radiated Emission Measurement

¥.0 dBuVim : o 3
Limnit- =
AN —-
: %
ar . ;3 4 &
=3
1000 nak FONOED 13000 _D00MH:
Eite 588 Chamber Polarizatton:  Verfical Temperature: -
Limit: FCOO Clags B 3M Radiation(1G-40G)(Fea Powear: AC 1200HE0HZ Humidity Lt
EUT: Distance: ™
B
hode: Config2 EUT+Battery(LG)+Adapter[Sec EMERSON)+USE Cable+ SHF Recording
Mote:
Reading Comect  Measure-
Mo, Mk Frie Lewvel Factor rment Limit  Crer
-z oy & dBuim dBivim 5 Detector Comment

1 3568000 3590 438 4328 7400 30,72 sk

2 SB00.000 B2 T4 44106 TADD  -ZEB4 ek

3 B736000 2 2553 a0 ad a2 7400 2038 | pesk

4 SMED00 3576 11.47 4723 7400 2877 pesk

5 10600.00 3313 15.09 4822 7400 -2578 peak

B+ 2230 3248 1773 4888 7400 2441  pesk
*Magimum data  x:Owver limit  Lover margin sReferancelnly

Prmied ah FrmFind | e ai s Bemd e
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Config 2 : Play Recording
Adaptor: Salcomp
H

ﬂ"ﬁﬁbﬁ-—lﬂlgbrf 'I-J\tﬂI 1] - AR
Al ress IR R 134 BE
Tol:02-2269-3279 Fax 022298 2600

Radiated Emission Measuremeant

570 dBoV{m

Limat —
AV —
bl % & ; 1 f [
-3
1nnm.0en FOnm. 13000 0MHz
Site 966 Chamber Polanzation:  Heowizontal Tarnparalure =1
Limit: FCOC Cless B 3M Radiaton({1G-40G)(Fea Power: ACHT20WEDHE Humility B
EUT; Distance; =
B
Mode: Config 2.EUT+Battery(LG)+Adapter(Main Salcompl+USE Cable+ SHF Flay Recording
ot
Reading Comect  Measure-
Mo, Mk Freq.  Lowel Factor ment Limit  Cwear
MHz cBu & BT BT B Diatechor Commant

1 2024 000 LR 2495 42 42 7400 3118 i

2 4336000 3751 s5652 4313 7400 -3087 ek

] 5184.000 X553 870 4 53 7400 <2947 ek

4 VE48.000 =i 280 45,57 7400 2843 ek

5 1014400 35 13.83 4584 7200 -2508 (=08

e = 11248.4]-(; 381 1610 001 7400 -2380 ek
*Mawimum data  ®:Over imil  Lover margin sReferancelnly

Pt wsih Frm Fred . pea s o oy B rem
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e S R T I TR T TR
Address Fr LRETL TRER T TES 134 8¢
Tel02-22008-3278 Fax 02-2298-2698

Radiated Emission Measurement

¥.0 dBuVim : o 3
Limnit- =
AN —-
E ¥
“ = Et ﬁ :“ 1
=3
1000 nak OO OED 13000 _D00MH:
Eite 588 Chamber Polarizatton:  Verfical Temperature: -
Limit: FCOO Clags B 3M Radiation(1G-40G)(Fea Powear: AC 1200HE0HZ Humidity Lt
EUT: Distance: ™
B
hode: Config 2:EUT+Battery(LG)+Adapter(Main Salcomp)+USE Cable+ SHF Play Recording
Mote:
Reading Comect  Measure-
Moo Mk Freqg Lewvel Factor rment Limit  Crer
-z oy & dBuim dBivim 5 Detector Comment

1 2368.000 4051 208 4258 7400 <3131 sk

2 2112.000 1965 253 43,18 7400 2082 paak

3 E5B4000 2684 TED ad43 7400 2057  pesk

4 7072000 36548 235 4554 7400 2616  peak

5 8512.000 2G40 1076 4716 7400 -2Ead peak

& * 1128600 4] 1615 5055 7400 2344  peak
*Magimum data  x:Owver limit  Lover margin sReferancelnly

Prmied ah FrmFind | e ai s Bemd e
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3. Photographs of Test

CE:
Config 1
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Config 2 : Main : Salcomp
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Config 2 : Second : EMERSON
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Config 3: FM Mode
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RE:
Below 1G

Config 1
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Config 2
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Config 3
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Above 1G

Config 1
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Config 2
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4. Photographs of Product

Exterior
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